
 
 
 
 
 
 

Optimisation Activities at 
Stockholm Site - Status of 

Biogas Production at 
Henriksdal Plant 2000 - 2005 

 
 

 
 

Daniel Hellström, Stockholm Vatten VA AB 
Lena Jonsson, Stockholm Vatten VA AB 

Lina Vallin, Svensk Biogas 
 
 
 

R nr 6, augusti 2009 
 
 
 
 
 
 
 
 
 
 

 
 
 

 
 
 

 

 



 
 
 



ROPEAN COMMISSION Priority SUSTDEV2-1.1.5 

 

 

BBiiooggaass as vehicle fuel - MMaarket Exxpansion to 2020 Air Quality 

Contract Number: 019795 

  

 

 

OPTIMISATION ACTIVITIES AT STOCKHOLM SITE - 
STATUS OF BIOGAS PRODUCTION AT HENRIKSDAL 

PLANT 2000 - 2005 
Deliverable D2.15 – Report 

Work Package 2 – Production 
 

Author(s): 

Daniel HELLSTRÖM (SVAB) 

Lena JONSSON (SVAB) 
[...]
PW – presedimented wastewater  

 

ROI/FS – residue of ignition/fixed solids [% of DM] 

 

SRT – solid retention time [d] 

 

SS – suspended solids [mg/l] 

 

VFA – volatile fatty acids [mg/l] 

 

VS/LOI – volatile solids/loss of ignition [% of DM] 

 

WWTP – wastewater treatment plant 

 

 

Biogas/Raw biogas Gas produced by anaerobic degradation i.e. digestion of organic matter.  The 
methane concentration of this raw biogas is 50-75%. 

 

Biomethane The raw biogas that has been purified to a methane concentration of 95-98 %. 

 

Biomethane filling station The gas station where vehicles are filled with biomethane. 

 

Compressed natural gas Upgraded raw biogas for use in vehicles, also called biomethane.  The raw biogas 
has been purified to a methane content of 95-98%.  

 

Digested sludge Sludge leaving the anaerobic digesters. 

 

Excess activated sludge Sludge removed from the biological treatment. 

  

Fermentation Energy-producing metabolism involving a sequence of oxidation/reduction 
reactions to break down organic matter.  

 

Gas production The biogas production calculated per time.  Unit in this report: [Nm3/d]. 

 

Hydrolysis The biochemical process with degradation involving the breaking of a chemical 
bond and the addition of water. 

 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 

Optimisation activities at Stockholm site - status of biogas production at 
Henriksdal plant 2000 - 2005 

 

 

del_2.15_SVAB_v1 Page 7 of 81 30/08/2009 

Mesophilic temperature  The temperature (37°C) at which mesophilic organisms have their most 
favourable growth rate.  The interval for growth could be set to 20°C - 45°C.   

 

Methane gas Gas with 100% methane concentration.  

 

Normal cubic metre The quantity of gas that takes up the volume of one cubic metre at a pressure of 
1 atm and a temperature of 0°C. 

 

Organic load The quantity of organic matter supplied to the anaerobic digesters per time.  Unit 
in this report: [kg VS/d].  

 

Primary sludge Sedimented sludge, in the pre-sedimentation tanks, from incoming water at the 
wastewater treatment plant.  

 

 

Retention time The mean time for which a material is in a reactor.  

 

Specific gas production Gas production calculated per charged quantity of VS to the anaerobic digesters.  
Unit in this report: [Nm3/kg VS].  

 

Specific organic load The quantity of organic matter supplied to the anaerobic digesters per reactor 
volume and time.  Unit in this report: [kg VS/(m3 · d)].  

 

Thermophilic temperature The temperature (55°C) at which thermophilic organisms have their most 
favourable growth rate.  The interval for growth could be set to 45°C - 67°C. 

 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 

Optimisation activities at Stockholm site - status of biogas production at 
Henriksdal plant 2000 - 2005 

 

 

del_2.15_SVAB_v1 Page 8 of 81 30/08/2009 

 

2. Introduction 

 

The comprehensive aim of the BIOGASMAX project is to reduce the use of fossil fuels for transport in Europe 
by increasing the use of biogas.  The project is to proceed for nearly five years and show that biogas is a 
technically, economically and environmentally sound alternative as a fuel for vehicles.  By providing good 
examples and devising solutions for switching to biogas, the project is to increase the use of biogas.  In addition, 
the total production and use of biogas for operation of vehicles is to increase.  

The project comprises eight different work packages: management, production, upgrading, distribution, use, 
evaluation, implementation and dissemination of results.  The project is conducted in seven urban regions in 
Europe (Lille, Stockholm, Bern, Gothenburg, Rome, Torun and Lombardy) and includes 32 participating 
organisations from 8 countries (FR, SE, DE, NL, IT, CH, UK and PL). The project total budget is 
approximately 17 million EUR with a contribution of just under 7.5 million EUR from the EC.  

This subpackage forms part of “work package 2”, referred to below as WP 2, which specifically aims to optimise 
the production of biogas.  This is, among other things, intended to be achieved through increased use of various 
substrate mixtures, by increasing the efficiency of and developing the operation of existing facilities and by 
drawing up guidelines and instructions for biogas plants.  Stockholm Water Company’s (named Stockholm 
Vatten) role in the project is, in conjunction with Svensk Biogas, to devise and apply tools for increased biogas 
production at Stockholm Water Company’s Henriksdal plant.  This subproject will therefore investigate the 
efficiency improvement potential offered by existing plants and possibility to influence biogas production 
through the selection of substrate composition.  In addition, innovative methods for better substrate use, and 
thus increased specific biogas production, will be investigated. 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 

Optimisation activities at Stockholm site - status of biogas production at 
Henriksdal plant 2000 - 2005 

 

 

del_2.15_SVAB_v1 Page 9 of 81 30/08/2009 

 

3. Aim 

The demand for biomethane as vehicle fuel has increased considerably during the last years. It is therefore 
important that the producers of biomethane respond to this increased interest and try to scale up the production. 
A cost-effective way is to make use of the existing plants and optimise the process to produce more biogas. 

The main aim of the project is to show how biogas production at Henriksdal can increase by ten per cent at the 
existing plant through process optimisation, the use of innovative methods or the addition of external material.  
This is done via collaboration between Svensk Biogas and Stockholm Water Company.  In this part of WP2, a 
description of the current situation for biogas production and proposals for efficiency improvement measures 
for Henriksdal will be provided.  This covers: 

- A survey of the anaerobic digesters (retention time, operation and maintenance of stirrers, review of 
checklists).  

- A survey of sludge handling from the biogas production perspective.  

- Identification of other factors which are important for biogas production. 

In parallel with the description of the current situation, a number of innovative methods, such as pre-treatment 
of the sludge with cell lysis, enzyme addition, mechanical processing, pressure changes and/or use of membrane 
technology, will be investigated.  

The report aims to document and investigate biogas production at Henriksdal’s wastewater treatment plant in 
Stockholm.  Through this investigation, further knowledge about the process is expected to be gained and passed 
on to internal and external interested parties.  The report is expected to investigate results from production 
during the period from 2000 to 2005 inclusive, and to discuss operating scenarios on the basis of results 
achieved.  In addition, the aim of the report is to share operating experience with various operators within the 
biogas arena and members of the Biogasmax project. 

 

 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 

Optimisation activities at Stockholm site - status of biogas production at 
Henriksdal plant 2000 - 2005 

 

 

del_2.15_SVAB_v1 Page 10 of 81 30/08/2009 

 

4. Henriksdal’s wastewater treatment plant 

 

Stockholm is the capital of Sweden and the country’s largest municipality with 760 000 inhabitants; if the whole 
of Stockholm county is included, the number of inhabitants is 1 900 000.  Stockholm Water Company AB is a 
municipally owned company whish is owned by Stockholm Stadshus AB (98%) and by Huddinge municipality (2 
%).  Stockholm Water Company produces and supplies drinking water for just over 1 million people in 
Stockholm and Huddinge and a further nine neighbouring municipalities.  Wastewater from Stockholm, 
Huddinge and six neighbouring municipalities is treated by the two plants operated by Stockholm Water 
Company (Henriksdal and Bromma), in which a total of approximately 135 million cubic metres of wastewater 
are treated each year. 

 

Henriksdal’s wastewater treatment plant (WWTP) is the largest treatment plant in the city of Stockholm.  The 
load to the WWTP is just under 800 000 pe (calculated on the basis of BOD7) with a mean flow of 
approximately 240 000 m³/day (Environmental report 2005).  The wastewater is treated in three stages before 
finally being released into the receiving water the Baltic Sea (Figure 1).  

 

The treatment consists of screening, grit chamber, chemical precipitation, pre-sedimentation, activated sludge 
process (including secondary sedimentation) and filtration with additional chemical precipitation.  The sludge 
from the waste treatment is reused for landfill site coverage or as soil improver.  The raw biogas formed in the 
digestion process is collected in an equalisation and storage gas tank (Figure 1). It is upgraded to compressed 
natural gas (vehicle fuel), or used as fuel in the treatment plant’s heating boilers and for electricity production in 
gas engines.   

 

DISPOSED ON
CULTIVATED LAND

BIOGAS
DIGESTER

SAND FILTER
HEAT PUMP PLANT

BALTIC SEA 

BIOREACTORSTEP SCREEN

CENTRIFUGE

CENTRIFUGE

SLUDGE 
HOLDING TANK

GRIT CHAMBER

PRE-
AERATION

PRIMARY SEDIMENTATION

PRIMARY
SLUDGE

FAT
INTAKE FAT

TANK

SURPLUS
SLUDGE

AIR BLOWER AIR BLOWER

SLUDGE TANK

GASOMETER

SCRUBBER

INTERNAL HEATING
AND ELECTRICITY

BIOGAS TO
HAMMARBY SJÖSTAD

BIOGAS FOR
VEHICLES

THICKENER

COMPOSTING

SECONDARY SEDIMENTATION

 

 

Figure 1. Overview of the wastewater treatment process at Henriksdal.  The diagram has been obtained and 
modified on the basis of information material belonging to Stockholm Water Company AB1. 

 

                                                      
1 Gasometer = equalisation and storage gas tank  

ferrous ferrous 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 

Optimisation activities at Stockholm site - status of biogas production at 
Henriksdal plant 2000 - 2005 

 

 

del_2.15_SVAB_v1 Page 11 of 81 30/08/2009 

The main function of a wastewater treatment plant is of course to treat wastewater.  When investigating the 
digestion process, the main focus is utilisation of organic matter.  However, one must have an understanding of 
the entire treatment system to put the digestion process in the right context.  

  

Incoming amount of organic matter to the wastewater treatment plant (WWTP) are relatively constant.  The 
factor that has the greatest impact on variations in the incoming flow is quantities of precipitation.  2003 was a 
year with a dry, hot summer with low flows in to the WWTP (Table 1).  On the other hand, the concentration of 
COD in incoming water was slightly enhanced then.  The amount of organic matter to the anaerobic digesters 
will therefore be not much lower than normal despite the lower flow of wastewater to the WWTP.  

 

Table 1. Incoming flows affecting the quantity of organic material for the digestion process. 

Year 
Hydraulic 

load to 
WWTP 

Influent 
concentration of 
COD to WWTP2 

Organic load of 
COD to  

WWTP 

Hydraulic 
load to 

digesters 

Organic load of 
VS to  

digesters3 

 [m³/day] [kg/m³] [tonne COD/d] [m3/day] [tonne VS/year] 

2000 260 900 0.44 111 1896 19 200 

2001 240 100 0.45 105 1867 19 300 

2002 241 400 0.47 110 1852 21 500 

2003 211 200 0.51 106 1856 18 800 

2004 236 900 0.53 122 2030 21 300 

2005 237 200 0.49 113 1958 20 000 

Mean 237 800 0.48 112 1910 20 000 

4.1. Mechanical treatment 
 

The first stage in the wastewater treatment process is mechanical treatment, which consists of screens and a grit 
chamber.  This is designed to remove solid contaminants from the incoming water.  The quantity of screenings 
received by the plant varies with the incoming flow and the prevailing weather.  Traditional coarse screens had a 
grating gap width of 20 mm, and the newer finer screens have a grating gap width of 3 mm.  However, some rags 
and similar matter will pass through the screens and be removed in the main wastewater treatment process.  
Thus, rags and similar matter will be found in the sludge and can cause disturbances in the digesters, e.g. they can 
be entrapped on the stirrer blades and thus reducing the effectiveness of the stirrer.  With a reduced size of 
screen opening, the quantity of rags should have decreased, but this has not been verified.  Long periods of fine 
weather and low flows mean that screenings accumulate in sewers, tunnels, pipes and pumping stations.  During 
these periods, smaller quantities of screenings than normal are received by the plant.  However, when the flow to 
the plant increases again, the collected screenings will accompany the wastewater to the WWTP. 

  
The grit chamber is intended to separate particles, having the density of sand, with a diameter of more than 
approximately 0.15 mm.  This means that sand, seed and coffee grounds will be separated in the grit chamber, 
but not smaller particles and sludge.  The purpose of the grit chamber is to reduce the wearing of equipment, e.g. 
pumps, and the deposition of sand in sedimentation and aeration tanks.  

                                                      
2 As from 2004, the analysis method for the organic concentration of incoming wastewater was changed from COD to TOC.  
During an introduction and reference period for the new method, the ratio (COD/TOC) was 3.53.  The TOC value analysed 
has been multiplied by this factor in order to be able to compare with data from 2004 and 2005.  
3 Includes sludge separated in the wastewater treatment and external organic matter.  



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 

Optimisation activities at Stockholm site - status of biogas production at 
Henriksdal plant 2000 - 2005 

 

 

del_2.15_SVAB_v1 Page 12 of 81 30/08/2009 

 

4.2. Chemical treatment 

 

Pre-aeration fulfils a number of functions; including aeration of the incoming wastewater to avoid unpleasant 
odours, and the oxidation and mixing of added precipitation chemicals.  In this plant, chemical precipitation is 
achieved with ferrous sulphate, which is added in the pre-aeration tank, and phosphorus compounds and 
suspended organic matter will be precipitated.  In the case of salts of divalent iron, iron ions first need to be 
oxidised (at the pre-aeration stage) to trivalent ions, which have the capacity to form a gelatinous hydroxide 
precipitate.  Divalent iron ions also precipitate phosphorus, but these flocks are smaller and lack gelatinous iron 
hydroxide precipitation. 

 

The precipitated phosphorus and the organic matter are removed in the pre-sedimentation tanks.  This relieves 
the organic load to the biological stage and leads to a reduction in excess activated sludge production, allowing a 
higher sludge age.  The use of precipitants will increase the amount of primary sludge, which will result in an 
increased organic load to the anaerobic digesters.  Thus, effective pre-precipitation can have a positive effect 
throughout the plant, both on the water treatment and on production of biogas.  The total retention time in the 
pre-treatment process (mechanical and chemical treatment including the pre-sedimentation tanks) is around 2 - 6 
hours.  

 

The incoming quantity of organic matter, COD (chemical oxygen demand), to the WWTP exists in two forms, 
namely dissolved and unsolved.  A minor part of particulate COD is removed by screening and in the grit 
chambers.  The major part of particulate COD is removed in the pre-sedimentation tanks as primary sludge. 
However, dissolved COD and a significant part of particulate COD is not removed in the pre-sedimentation step 
but will pass to the biological treatment.  

 

4.3. Biological treatment 

 

The nitrogen treatment takes place in the biological stage in tanks with various micro-organisms, chiefly bacteria 
that form an active sludge.  

 

In the first part of the tank, the water does not contain any free oxygen and an anoxic process (denitrification) 
takes place there.  In denitrification, nitrate is converted to nitrogen gas by heterotrophic micro-organisms, with 
simultaneous consumption of organic matter.  The nitrogen gas rises into the air and is returned to the 
atmosphere (which already contains 79% nitrogen gas).  The wastewater then flows into the next part of the tank, 
where the water is aerated (oxygenated) and an aerobic process takes place (nitrification).  The nitrification is 
carried out by two chemical reactions with the help of different groups of micro-organisms.  First, ammonium is 
oxidised to nitrite by Nitrosomonas and, afterwards, nitrite is oxidised further to nitrate by Nitrobacter.  

  



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 

Optimisation activities at Stockholm site - status of biogas production at 
Henriksdal plant 2000 - 2005 

 

 

del_2.15_SVAB_v1 Page 13 of 81 30/08/2009 

After that, the water is passed to secondary sedimentation tanks in which the sludge sinks to the bottom.  Most 
of the sludge is recirculated to the aeration tanks and the remaining sludge, excess activated sludge 
(approximately 400 m3/d after thickening), goes to digestion.  The excess activated sludge has a DM 
concentration of 0.5% when it is pumped from the biological stage.  To increase the concentration of DM, the 
sludge is thickened with 5 decanter centrifuges (Alfa Laval XMNX 4565) to an average of 4.6% for the entire 
evaluation period (Figure 13). 4 

 

4.4. The digestion system 
 

Primary sludge (PS), thickened excess activated sludge (EAS) and external organic matter (EOM) are treated in 
the anaerobic digesters.  The primary sludge is pumped from the pre-sedimentation process to two sludge silos 
(2 x 175 m³, communicating vessels).  From these, the respective anaerobic digester is distributed in a rolling 
sequence via a distribution pipe system to the bottom of the respective anaerobic digester (AD).  The EAS is 
pumped from the centrifuges to the sludge distribution system and mixed with the PS and the EOM.  All sludge 
and EOM is treated in seven anaerobic digesters with a total volume of approximately 39 000 m³.  AD1-AD4 
and AD7 each has a volume of approximately 5 000 m³, while AD5 and AD6 each has a volume of just under 
7 000 m³ (see Table 2).  AD1-AD4 and AD7 are normally charged with the same quantity of material while AD5 
and AD6 are charged with more material but deliberately with a slightly smaller quantity of material relative to its 
liquid volumes.  The anaerobic digesters are situated below ground level, incorporated in the rock with the rock 
sides as walls.  The pumping of material into the digesters takes place in the bottom and the discharge of digester 
material (digested sludge) takes place via a weir in the form of a vertically situated pipe at the top of the anaerobic 
digesters.  

 

Stirring takes place mainly with the aid of stirrers consisting of three blades in AD5 and AD6, a larger one at the 
bottom and two smaller ones in the middle and at the top, on a long stirrer shaft.  AD1-AD4 and AD7 do not 
have the central blade, see Figure 2.  In addition, there is a separate top stirrer installed which hopefully beats 
down any foam in the anaerobic digester.  The stirrer output supplied is 28 kW for the central stirrers and 20.3 
kW for the foam stirrers, i.e. in total 48.3 kW.  Reversal of the stirrers takes place 3 times a day for approximately 
3 minutes each time.  Some stirring is also achieved through circulation of sludge via the externally located heat 
exchangers.  The sludge circulated via the heat exchangers is removed at the upper part of the lower cone (on the 
right of Figure 2) and is returned at the bottom together with incoming, untreated sludge which is supplied to the 
pipe after the heat exchanger.  

 

On average, an anaerobic digester is emptied every year in turn or according to the circumstances for inspection 
and cleaning.  The history for the emptying operation has been evaluated by examining the temperature curves 
and biogas production for the respective anaerobic digester.  The emptying history during the evaluation period 
(2000-2005) can be seen in Table 3.  Any normal emptying has resulted in approximately 10 weeks’ shutdown of 
an anaerobic digester.  In calculations in which the anaerobic digester volume is a parameter, the volume is 
corrected to the total volume of anaerobic digesters that is still in operation (active volume). 

 

The overpressure in the anaerobic digesters is approximately 35 mbar (359 mm water column)5.  All anaerobic 
digesters have a diameter of 21.0 metres.  Table 2 and Figure 2 indicate the dimensions of the anaerobic digesters 
up to the liquid surface.  Above the liquid surface, the raw biogas is collected in a volume equivalent to 1.0 - 2.4 
m vertically.  The depth of liquid is approximately 22 metres in AD1 - AD4 and approximately 21 metres in 
AD7, while it is just over 26 metres in AD5 - AD6, see Table 2.  

                                                      
4 DM concentration of EAS is based on the manual sludge samples taken on working days between 07:00 and 08:00.  
Further investigations conducted in autumn 2007 of variations of the DM concentration over a longer period of the day 
showed that these samples probably provide an underestimate of the DM concentration and thus the amount of DM 
(Åkerlund, 2008). 
5 The outlet pipes were lowered in AD3 - AD7 in 1996, see section 5.4.b.  



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 

Optimisation activities at Stockholm site - status of biogas production at 
Henriksdal plant 2000 - 2005 

 

 

del_2.15_SVAB_v1 Page 14 of 81 30/08/2009 

 

Table 2. Dimensions and liquid volume for the respective anaerobic digester. 

Anaerobic 
digester 

a 

(m) 

b 

(m) 

c 

(m) 

d 

(m) 

e 

(m) 

f 

(m) 

g 

(m) 

h 

(m) 

Volume 

(m3) 

1 11.37 20.0 21.0 1.167 4.71 1.0 8.0 8.5 5070 

2 11.41 20.0 21.0 1.167 4.69 1.0 8.0 8.5 5068 

3 12.06 19.99 21.0 1.167 4.37 1.0 8.0 8.5 5036 

4 12.08 19.99 21.0 1.167 4.36 1.0 8.0 8.5 5035 

5 12.83 19.3 21.0 1.400 3.27 1.6 12.9 8.4 6687 

6 12.81 19.3 21.0 1.400 3.28 1.6 12.9 8.4 6688 

7 12.66 19.3 21.0 1.400 3.32 1.6 7.6 8.4 4855 

 

vy

gradient 6:7 
as y:x

a

b

c

d

e

f

g

h

 

 

Figure 2. Diagram of an anaerobic digester (not proportional) with dimensions according to Table 2 (on the left), 
and scale drawing of AD7 (on the right).  The top stirrer is not included in this drawing.  

 

Table 3. History of anaerobic digester emptying operations during the evaluation period. 

2000 2001 2002 2003 2004 2005 

AD2 

AD4 

AD3 

AD5 

AD6 

 AD7 AD1 

AD2 

 

 

When AD2 was emptied and cleaned in summer 2006 due to a poor function of its heat exchanger, an inspection 
and documentation of the anaerobic digester was performed internally.  Very little clogging with rags and other 
items was found, and no reeds, etc. were present in the anaerobic digester which impeded the sludge flow.  In 
view of the fact that this anaerobic digester has not been in operation for more than two years since the previous 
emptying, this is not surprising.  A list of observations is provided in Appendix I.  

 

 

anaerobic digester 7 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 

Optimisation activities at Stockholm site - status of biogas production at 
Henriksdal plant 2000 - 2005 

 

 

del_2.15_SVAB_v1 Page 15 of 81 30/08/2009 

4.5. Digested sludge handling 
 

The digested sludge is pumped to the sludge dewatering stage, which is geographically situated 2 kilometres from 
Henriksdal (the Sickla plant).  The sludge passes through two equalisation and storage tanks (2 x 5000 m3) in 
Henriksdal, and two under-sized gravimetric thickeners (2 x 660 m3) in Sickla, and is then passed to 
centrifugation.  The dewatered sludge, DM concentration approximately 28%, is stored in two dry sludge silos 